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60 SX <1999><EU><600185>
FRONT FORK, TRIPLE CLAMP
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Pos Part Number Description Additional Text Quantity
1 46001000044 % FORK CPL. D=32MM L=730MM " 1.00
2 46001001000 FORK LEG L/S CPL. 1.00
3 46001002000 FORK LEG R/S CPL. 1.00
4 46001032014 BOT. TRIPLE CLAMP CPL. X=14M 1.00
5 46001034014 TOP TRIPLE CLAMP X=14MM 1.00
6 0912080253 AH SCREW DIN0912-M 8X25 2.00
7 45001008000 * SCREW CAP CPL. 2.00
10 46001003000 FORK TUBE D=32MM 2.00
11 46001010000 REP. SET CPL. FORK 60/65 2.00
12 46001022000 PRE LOAD BUSH L=115MM 2.00
13 45001021000 * SPRING 2.00
14 45001050000 SPRING

2.00

28033



15 45001038044 HANDLEBAR CLAMP CPL. 1.00
16 45001014000 SEAL KIT 2.00
17 45001070000 BRAKE CABLE CLAMP RSGU 9/12 1.00
18 0015050163 HH COLLAR SCREW M 5X16 WS=8 1.00
19 0985050003 Self locking nut DIN 985 M5 1.00
20 0912080303 AH SCREW DIN0912-M 8X30 2.00
25 49001081000 TAPERED ROLLER BEARING 32004X 2.00
26 0770360030 O-RING 36,00X3,00 NBR 2.00
27 46001086000 PROTECTION RING 20,1X39X5 2.00
28 49001086000 COVERING CAP 1.00
29 46001043000 STEERING HEAD NUT M20X1,5 1.00
30 46001042000 CONE NUT M20X1,5 1.00




